REPLACEMENT PARTS

Replacement Parts

Beam Assembly 201

30T
ltem KitNo. Description
1 622594  Beam 30T, with
PowerPro Decals
2 624190 8" Wedge, 30T
3 622522  4.5" Cylinder Kit
with Decals
4 622546  Valve, 4000 PSI
5 622520 Beam Lock
6 622576  Log Catcher
7 622492 Hardware Kit
not 623309 4._5“ Cylinder Seal
shown Kit



REPLACEMENT PARTS

Wheel Assembly 202

A
| @“@**%@
T

30T
ltem Kit No. Description
1 622492 Hardware Kit, Bracket

2 5400312B0  4.8" X 8" Wheel Assembly



REPLACEMENT PARTS

Tank Assembly 203

30T

ltem Kit No. Description
1 622622 Assembly Tank, 30T
2 622528 Filter Assembly Kit
3 622529 Vent CapAssy
4 622497 Hose Kit, Bracket
5 622497 Hardware Kit,

25T & 30T



REPLACEMENT PARTS

Motor Assembly

204

c:atg,@

h’t’%@ o8

0

30T with Kohler SH265

ltem Kit No. Description
1 622558 Motor, Kohler SH265
2 622535 SM Pump Mount Assembly Kit
3 623656 Kohler SH265 CPLR Kit
4 622536 Pump 2-Stage, 14 GPM




REPLACEMENT PARTS

Tongue Assembly 205

30T
Item Kit No.

Description

Tongue Assembly Ground Stand Kit

622530

1

Ground Stand Kit

622533

2

2in Ball Coupler Kit with Chains

622532

3

Hardware Kit, 25T & 30T

622492

4



REPLACEMENT PARTS

622492 Hardware Kit for 30T 206
3 &) 5
et )
<0
A
O ©
g
(9
:f
ltem  Description Quantity 30T
1 Dust cap 2 Item Description Quantity
2 4 x 50 Cotter Pin 2 13 M8 x 40mm Bolt 4
3 M22 Castle Nut 2 14 M8 Flat Washer 8
4 M22 Flat Washer 2 15 M8 Lock Washer 4
5 M12 x 110mm Socket Head Cap Screw 2 16 M8 Nut 4
8 M12 Flat Washer 8
7 M12 Lock Washer 8
8 M12 x 25mm Socket Head Cap Screw 2
9 M8 Flat Washer 3
10 M12x 35mm Bolt 2
1 M8& x 20mm Hex Head Screw 3
12  Hex Key 1
17  Pin 1
18  R-Clip 1
19 M12 Nut 2



	PP30TKO Beam Assy
	PP30TKO Wheel Assy
	PP30TKO Tank Assy
	PP30TKO Motor Assy
	PP30TKO Tongue Assy
	PP30TKO Hardware Kit

